
Page  D-2Service Parts Manual

TOP PULL

Adjuster Assembly

Tension Pin

  BRAKE ASSEMBLY, DRIVER SIDE includes items 55 - 60, 6353

  BRAKE ASSEMBLY, PASSENGER SIDE includes items 55 - 60, 6454

  BRAKE DRUM ASSEMBLY includes items 72 & 7371

55

67

6857

80

81

63

64

58

5960

6972

78

77
76

73

56

BRAKES



Page  D-7 Service Parts Manual

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

63 612418 GEAR ADJUSTER  (DRIVER SIDE)......................................................... 1

64 612417 GEAR ADJUSTER (PASSENGER SIDE) ................................................. 1

65       

66       

67 17083G2 HEX HEAD BOLT, 5/16" - 24 X 1" LG.............................................................. 8

68 15126G1 LOCK NUT, 5/16" - 24 ..................................................................................... 8

69 15485G1 FLAT WASHER, 1/4" ....................................................................................... 2

70

71 19186G1 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 72 & 73) ............................. 2

72 18500G2 BRAKE DRUM .......................................................................................... 1

73 19862G1 LUG BOLT, 1/2" - 20 X 1 3/16" LG ............................................................ 4

74

75

76 15487G1 FLAT WASHER, 1 3/8" O.D............................................................................. 2

77 612928 CASTELLATED NUT, 5/8" - 18........................................................................ 2

78 10387G1 COTTER PIN, 1/8" X 1 1/2" LG ....................................................................... 2

79

80 608200 BRAKE CABLE BRACKET (PASSENGER SIDE)........................................... 1

81 608201 BRAKE CABLE BRACKET (DRIVER SIDE) ................................................... 1

82

83 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)
(INCLUDES ITEMS 84 - 110) .......................................................................... 1

84 70686G02 BRAKE PEDAL ......................................................................................... 1

85 70611G02 PARK BRAKE PEDAL............................................................................... 1

86

87 70257G01 SERVICE BRAKE PAD ............................................................................. 1

88 70256G01 PARK BRAKE PAD ................................................................................... 1

89 16409G1 OVAL RIVET, 3/16" X 7/16" LG................................................................. 9

90

91 70258G03 SERVICE BRAKE PEDAL PLATE ............................................................ 1

92 70682G01 PIVOT PIN ................................................................................................ 1

93 70681G01 TORSION SPRING................................................................................... 2

BRAKES


